
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN DIEGO REGION

2375 Northside Drive. Suite 100, San Diego, CA 92108 
(619) 516-1990 - Fax (619) 516-1994 

San Diego Web Site (https://www.waterboards.ca.gov/sandiego/)
ORDER NO. R9-2022-0003 
NPDES NO. CA0107492

WASTE DISCHARGE REQUIREMENTS                                                                                             
FOR THE PADRE DAM MUNICIPAL WATER DISTRICT, RAY STOYER WATER 

RECYCLING FACILITY, DISCHARGE TO SYCAMORE CREEK, 
SAN DIEGO COUNTY

The following Discharger is subject to waste discharge requirements (WDRs) set forth in 
this Order:
Discharger   Padre Dam Municipal Water District 
Name of Facility  Ray Stoyer Water Recycling Facility
[...]
7.5. Other Monitoring Requirements......................................................................... 73

8. Public Participation ................................................................................................... 73
8.1. Notification of Interested Parties ........................................................................ 74
8.2. Written Comments ............................................................................................. 74
8.3. Public Hearing ................................................................................................... 74
8.4. Reconsideration of Waste Discharge Requirements ......................................... 74
8.5. Information and Copying ................................................................................... 75
8.6. Register of Interested Persons .......................................................................... 75
8.7. Additional Information ........................................................................................ 75



Padre Dam Municipal Water District     Order No. R9-2022-0003
Ray Stoyer Water Recycling Facility NPDES No. CA0107492

Attachment F – Fact Sheet F-2

TABLES
Table F-1. Facility Information........................................................................................... 3
Table F-2. Historical Effluent Limitations and Monitoring Data at Monitoring Location EFF-

001A ................................................................................................................ 7
Table F-3. Historic Effluent Limitations and Monitoring Data-EFF-001B ........................... 9
Table F-4. Beneficial Uses of Sycamore Creek and the Santee Hydrologic Area ........... 13
Table F-5. Secondary Treatment Standards ................................................................... 19
Table F-6. Summary of Applicable TBELs ...................................................................... 20
Table F-7. Summary of Basin Plan Water Quality Objectives/Criteria ............................ 25
Table F-8. Summary of RPA Results for Basin Plan Parameters ................................... 38
Table F-9. Receiving Water Dissolved Oxygen Analysis ................................................ 43
Table F-10. Data Used for Calculating Effluent Limitations for Cadmium ....................... 47
Table F-11. Summary of NTR or CTR Based Effluent Limitations .................................. 47
Table F-12. Data Used for Calculating Performance Goals for Nickel ............................ 50
Table F-13. Basin Plan Based Effluent Limitations at Monitoring Location EFF-001A .... 51
Table F-14. Basin Plan Based Effluent Limitations at Monitoring Location EFF-001B .... 53
Table F-15. Performance Goals at Monitoring Location EFF-001A ................................ 54
Table F-16. Chronic Toxicity Test Results Used to Conclude Discharge Has Reasonable 

Potential ...................................................................................................... 62



Padre Dam Municipal Water District     Order No. R9-2022-0003
Ray Stoyer Water Recycling Facility NPDES No. CA0107492

Attachment F – Fact Sheet F-3

ATTACHMENT F – FACT SHEET
As described in section 2.2 of this Order, the California Regional Water Quality Control 
Board, San Diego Region (San Diego Water Board) incorporates this Fact Sheet as 
findings of the San Diego Water Board supporting the issuance of this Order. This Fact 
Sheet includes the legal requirements and technical rationale that serve as the basis for 
the requirements of this Order.
This Order has been prepared under a standardized format to accommodate a broad 
range of discharge requirements for Dischargers in California. Only those sections or 
subsections of this Order that are specifically identified as “not applicable” have been 
determined not to apply to this Discharger. Sections or subsections of this Order not 
specifically identified as “not applicable” are fully applicable to this Discharger.
1. Permit Information

The following table summarizes administrative information related to the Facility.
Table F-1. Facility Information

Type of Information Facility/Discharger Information
WDID 9 000000053
Discharger Padre Dam Municipal Water District 

Facility and Facility 
Address

Ray Stoyer Water Recycling Facility
12001 North Fanita Parkway
Santee, CA 92071
San Diego County 

Facility Contact, Title and 
Phone Robert Northcote, Plant Manager, (619) 258-4697

Authorized Person to 
Sign and Submit Reports Same as Facility Contact 

Mailing Address P.O. Box 719003
Santee, CA 92072

Billing Address Same as mailing address

Type of Facility Publicly-owned treatment works (POTWs, SIC No. 4952) 

Major or Minor Facility Major
Threat to Water Quality 1
Complexity A
Pretreatment Program No

Recycling Requirements Producer and distributor (regulated under separate waste 
discharge requirements (WDRs))

Facility Permitted Flow 2.0 million gallons per day (MGD)
Facility Design Flow 2.0 MGD
Watershed Sycamore Creek (within Sycamore Canyon)
Receiving Water Inland Surface Water 



Padre Dam Municipal Water District     Order No. R9-2022-0003
Ray Stoyer Water Recycling Facility NPDES No. CA0107492

Attachment F – Fact Sheet F-4

1.1. Padre Dam Municipal Water District (Discharger) is the owner and operator of the 
Ray Stoyer Water Recycling Facility (Facility). The Facility is a POTW.
For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, or policy are held to be 
equivalent to references to the Discharger herein.

1.2. The Facility discharges wastewater to Sycamore Creek, a water of the U.S. that is 
tributary to the San Diego River within the San Diego River watershed. The 
Discharger was previously regulated by Order No. R9-2015-0032, which was 
adopted on May 13, 2015, and which expired on June 30, 2020. In accordance with 
the Code of Federal Regulations, title 40 (40 CFR), section 122.6 and title 23, 
division 3, chapter 9, article 3, section 2235.4 of the California Code of Regulations 
(CCR), the terms of Order No. R9-2015-0032 were administratively extended and 
continued in effect after the permit expiration date until the adoption of this Order. 
Attachment B provides a map of the area around the Facility. Attachment C 
provides a flow schematic of the Facility.
Prior to making any change in the point of discharge, place of use, or purpose of 
use of treated wastewater that results in a decrease of flow in any portion of a 
watercourse, the Discharger must file a petition with the State Water Board, 
Division of Water Rights, and receive approval for such a change. The State Water 
Board retains the jurisdictional authority to enforce such requirements under Water 
Code section 1211.1.3. 

1.3. The Discharger filed a Report of Waste Discharge (ROWD) and submitted an 
application for reissuance of its WDRs and NPDES permit on December 27, 2019. 
The application was deemed complete on January 28, 2020. A site visit was 
conducted on June 12, 2020 to observe operations and collect additional data to 
develop permit limitations and requirements for waste discharge.

1.4. Regulations specified in title 40 of the Code of Federal Regulations (40 CFR) 
section 122.46 limit the duration of NPDES permits to a fixed term not to exceed 
five years. Accordingly, Table 3 of this Order limits the duration of the discharge 
authorization. However, pursuant to California Code of Regulations (CCR), title 23, 
section 2235.4, the terms and conditions of an expired permit are automatically 
continued pending reissuance of the permit if the Discharger complies with all 
federal NPDES requirements for continuation of expired permits.

2. Facility Description 
2.1. Description of Wastewater and Biosolids Treatment and Controls

The Discharger produces up to 2.0 MGD of recycled water at the Facility, by 
directing and treating a portion of the raw wastewater from the San Diego 
Metropolitan Sewerage System. The raw wastewater is primarily residential and 
commercial collected from the City of Santee, the City of El Cajon, and the 
unincorporated community of Lakeside. The remaining raw wastewater continues 
through the San Diego Metropolitan Sewerage System, operated by the City of San 



Padre Dam Municipal Water District     Order No. R9-2022-0003
Ray Stoyer Water Recycling Facility NPDES No. CA0107492

Attachment F – Fact Sheet F-5

Diego Public Utilities Department, for treatment and disposal under separate waste 
discharge requirements.7  
The treatment process at the Facility consists of primary sedimentation; a five-stage 
Bardenpho process; secondary sedimentation; chemical phosphorus removal by 
alum and polymer addition, flocculation, sedimentation; denitrifying filtration; 
chlorine disinfection; dechlorination; a holding pond and lakes that serve to stabilize 
the quality of the effluent discharge to Sycamore Creek by reducing the total 
nitrogen concentrations. Biosolids and waste sludge from clarification are sent to 
the San Diego Metropolitan Sewerage System for treatment and disposal. 
Disinfected tertiary recycled water produced from the Facility is sent to the 
Discharger’s recycled water distribution system and is used primarily for landscape 
irrigation at use sites in the Santee and El Cajon Hydrologic subareas (HSAs). The 
reuse of disinfected tertiary recycled water from the Facility is regulated under 
separate waste discharge requirements.8 Between July 2015 and May 2021, a total 
volume of approximately 1,496 million gallons (MG) of disinfected tertiary recycled 
water from the Facility was distributed to use sites in Santee and El Cajon HSAs 
primarily for landscape irrigation.
Tertiary treated effluent not sent to the Discharger’s recycled water distribution 
system is dechlorinated and released into a holding pond and seven lakes (Santee 
Lakes) before being discharged to Sycamore Creek. Approximately 54 percent of 
the tertiary effluent was discharged to Lake 7 at Santee Lakes from July 2018 
through June 2019. The holding pond and Santee Lakes are considered a 
continuation of the treatment system and are not considered waters of the U.S. By 
letter dated September 6, 2005, the U.S. Corps of Engineers stated, “the manmade 
Facility pond and Santee Lakes are part of a waste treatment system designed to 
meet the requirements of the Clean Water Act and therefore are not waters of the 
United States (33 CFR 328.3 (a)(8)).”9 The lakes serve to stabilize the quality of the 
effluent discharge to Sycamore Creek by reducing the total nitrogen concentrations 
before discharging to Sycamore Creek.
Prior to October 2020, the Facility had three holding ponds with a total volume of 
38.0 MG, which flowed in series and discharged to the Santee Lakes. Two of the 
holding ponds have been taken out of service and new treatment facilities will be 

7  Order No. R9-2017-0007, NPDES Permit No. CA0107409, Waste Discharge 
Requirements and National Pollutant Discharge Elimination System Permit for the City of 
San Diego E.W. Blom Point Loma Metropolitan Wastewater Treatment Plant Discharge 
to the Pacific Ocean through the Point Loma Ocean Outfall, San Diego County.
8 Order No. 97-49, Waste Discharge and Water Recycling Requirements for the 
Production and Purveyance of Recycled water for Padre Dam Municipal Water District, 
San Diego County.
9 Letter from the Mark Durham, Chief, South Coast Section, Regulatory Branch, 
Department of the Army, Los Angeles District, Corps of Engineers, San Diego Field 
Office to Mary Ellis-Lindquist, Padre Dam Municipal Water District, dated September 6, 
2005. 



Padre Dam Municipal Water District     Order No. R9-2022-0003
Ray Stoyer Water Recycling Facility NPDES No. CA0107492

Attachment F – Fact Sheet F-6

constructed on the footprint of the preexisting ponds (see section 2.5 of this Fact 
Sheet). The Santee Lakes consist of seven lakes with a total volume of 131.5 MG, 
which flow in series beginning with Lake No. 7 and ending with Lake No.1. Lake No. 
1 ultimately discharges to Sycamore Creek, a tributary to the San Diego River. Due 
to the variable demand for tertiary effluent for use as irrigation water and due to 
evaporation from the holding pond and lakes (approximately 12 percent of total 
effluent for one year), flow from Lake No. 1 to Sycamore Creek varies from less 
than 0.1 MGD to 2.1 MGD (approximately 35-36 percent of total effluent for one 
year).
Between July 2015 and May 2021, a total volume of approximately 1,765 MG of 
tertiary treated effluent (approximately 54 percent of tertiary treated effluent 
produced) was discharged to the holding ponds and to Santee Lakes. During the 
same time period, approximately 1,325 MG tertiary effluent (approximately 41 
percent of effluent produced) was discharged to Sycamore Creek.
The Discharger applies algaecide and herbicide to the its holding pond and Santee 
Lakes to control algae and weeds. The primary application is typically in the 
summer, when there is typically minimal to no discharge from Lakes Nos. 1 and 2 to 
Sycamore Creek at Monitoring Location EFF-001B. Monitoring results at Monitoring 
location EFF-001B for the previous permit term were reported as non-detect or 
detected, but not quantified (DNQ) for residual algaecide and herbicide.
Figures B-1 and B-2 of Attachment B are maps showing the location of the Facility 
and the receiving water monitoring stations. Attachment C provides a flow 
schematic of the Facility.
The Discharger plans to construct a new 15 MGD Water Recycling Facility (WRF) 
and an Advanced Water Purification (AWP) Facility as part of the East County 
Advanced Water Purification Program.10 The new WRF will replace the existing Ray 
Stoyer WRF (Facility). Tertiary treated recycled water from the new WRF will serve 
as the source water for the AWP. In addition, the new WRF will continue to provide 
recycled water to the Discharger’s recycled water customers and discharge excess 
highly treated recycled water from the AWP to Santee Lakes. The new WRF and 
AWP Facility are expected to the operational in the summer of 2025. The Discharge 
plans to submit a new ROWD at least 180 days prior to operation and discharge 
from the new WRF and AWP. 

2.2. Discharge Points and Receiving Waters
The Facility discharges treated wastewater from Lake No. 1 into Sycamore Creek, 
approximately 1,000 feet north of Carlton Oaks Drive (Latitude 32° 50’ 45”; 
Longitude 117° 00’ 15”). Sycamore Creek flows through decorative ponds within the 
Carlton Oaks Country Club golf course for approximately one mile before entering 
the San Diego River.

10Additional information on the East County Advanced Water Purification Program is 
available at: https://eastcountyawp.com/ 

https://eastcountyawp.com/


Padre Dam Municipal Water District     Order No. R9-2022-0003
Ray Stoyer Water Recycling Facility NPDES No. CA0107492

Attachment F – Fact Sheet F-7

The Lower San Diego River is a 20-mile urban waterway in the San Diego River 
Watershed of the San Diego Region with year-round flow. The San Diego River 
originates in East County, passing through Lakeside, Santee, and Mission Trails 
Regional Park, and then runs parallel to Interstate 8 all the way to the Pacific Ocean 
coastline where it discharges near Ocean Beach. The lower portion of the river 
begins just north of Lake Jennings, near the town of Lakeside.

2.3. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data
2.3.1. Effluent limitations contained in the existing Order (Order No. R9-2015-0002) for 

discharges from the facility and representative monitoring data obtained at 
Monitoring Location EFF-001A (Discharge Point No. 001) are as follows:

Table F-2. Historical Effluent Limitations and Monitoring Data at Monitoring 
Location EFF-001A1

Pa
ra

m
et

er

U
ni

ts

A
ve

ra
ge

 
M

on
th

ly
 

Ef
flu

en
t 

Li
m

ita
tio

n
